
 
 
 
 
 
 

TEST REPORT 
 

Report No.:  B4876.03-109-44 
 

Rendered to: 
 

ALTECH PANEL SYSTEMS, LLC 
Cartersville, Georgia 

 
PRODUCT TYPE: Metal Composite Panel System  

SERIES/MODEL: Altech Accu-Trac DS Wall Panel System 
Utilizing Mitsubishi Chemical's Alpolic Material  

 

Title Summary of Results 

Design Pressure ±2400 Pa (±50.13 psf) 
Air Infiltration at 1.57 psf (25 mph) 0.1 L/s/m2 (0.01 cfm/ft2) 

Air Infiltration 6.24 psf (50 mph) 0.2 L/s/m2 (0.03 cfm/ft2) 
Water Penetration Resistance Test Pressure 360 Pa (7.52 psf) 

Uniform Load Structural Test Pressure ±3600 Pa (±75.19 psf) 

 
This report contains in its entirety: 
 Cover Page: 1 page 
 Report Body: 5 pages 
 Drawings: 6 pages 

 
 
 
 
 
 
 
 
 
 
 
 
 

Reference must be made to Report No. B4876.03-109-44, dated 03/06/12 for complete test 
specimen description and detailed test results. 
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1.0 Report Issued To: Altech Panel Systems, LLC 
 1 Johnson Street, Suite 118 
 Cartersville, Georgia  30120 
 
2.0 Test Laboratory: Architectural Testing, Inc. 
 130 Derry Court 
 York, Pennsylvania  17406-8405 
 717-764-7700 
 
3.0 Project Summary: 
 

3.1 Product Type:  Metal Composite Panel System 

3.2 Series/Model:  Altech Accu-Trac DS Wall Panel System Utilizing Mitsubishi 
Chemical's Alpolic Material 

3.3 Compliance Statement:  Results obtained are tested values and were secured by 
using the designated test method(s).  Test specimen description and results are 
reported herein. 

3.4 Test Dates:  11/28/2011 - 11/30/2011 

3.5 Test Record Retention End Date:  All test records for this report will be retained 
until November 30, 2015. 

3.6 Test Location:  Architectural Testing, Inc. test facility in York, Pennsylvania.   

3.7 Test Sample Source:  The test specimens were provided by the client.  
Representative samples of the test specimen(s) will be retained by Architectural 
Testing for a minimum of four years from the test completion date. 

3.8 Drawing Reference:  The test specimen drawings have been reviewed by 
Architectural Testing and are representative of the test specimen(s) reported 
herein.  Test specimen construction was verified by Architectural Testing per the 
drawings located in Appendix A.  Any deviations are documented herein or on the 
drawings. 

3.9 List of Official Observers: 

Name Company 
  
Bill Yannetti Mitsubishi Plastics Composite America 
Seth Zuehl Seco Architectural Systems, Inc. 
Michael D. Stremmel, P.E. Architectural Testing, Inc. 
Aaron M. Shultz Architectural Testing, Inc. 
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4.0 Test Method(s): 
 

ASTM E 283-04, Test Method for Determining Rate of Airflow Through Exterior 
Windows, Curtain Walls and Doors Under Specified Pressure Differences Across the 
Specimen. 
 
ASTM E 330-02, Test Method for Structural Performance of Exterior Windows, Curtain 
Walls and Doors by Uniform Static Air Pressure Difference. 
 
ASTM E 331-00, Test Method for Water Penetration of Exterior Windows, Curtain Walls 
and Doors by Uniform Static Air Pressure Difference. 
 

5.0 Test Specimen Description: 
 
5.1 Product Sizes: 
 

Overall Area: 
10.8 m² (116.7 ft2) 

Width Height 
millimeters inches millimeters inches 

Overall size 3899 153-1/2 2781 109-1/2 

Upper horizontal panel 3048 120 1219 48 

Lower horizontal panel 3048 120 1524 60 

Vertical panel 813 32 2781 109-1/2 
 
5.2 Base Wall Construction:  The test wall was fabricated with 16 gauge, 6" 

galvanized steel studs spaced 16" on center.  An additional stud was utilized at the 
vertical panel joint location, located 33" from the left edge of the base wall, forming 
a double stud at the vertical panel joint.  The studs were secured to a 16 gauge 
steel track with #12 x 1-1/2" self-tapping screws.  The base wall was sheathed 
with 5/8" thick moisture resistant exterior gypsum sheathing, secured to the studs 
using #10 x 1-1/4" self-tapping flat head screws, spaced 16" on center.  A peel and 
stick air and water barrier was applied over the exterior of the sheathing.  A 2x12 
wood wrap was then installed around the base wall utilizing #10 x 1" hex head 
screws. 

 
5.3 Panel Construction:  The wall system consisted of three composite panels that 

measured 4.0 mm (0.157") thick.  The panels were constructed with a 0.118" thick 
thermoplastic core and 0.020" thick aluminum interior and exterior skins, adhered 
to the thermoplastic core.  A 90° bend was utilized on all four sides of the panel 
resulting in a 1" return leg.  The panel corners were mitered and secured with 
silicone. 

 
Aluminum extrusions were utilized to secure the panels to the base wall.  The 
perimeter of the panels used extrusion ALTP-3 that was secured to the panel with  
1/8" diameter pop rivets, spaced 16" on center. 
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5.0 Test Specimen Description:  (Continued) 
 
5.4 Reinforcement:  No panel reinforcement, (stiffeners) were utilized. 
 
5.5 Test Specimen Assembly:  The panels were installed in a bottom to top and right 

to left order.  The panels were attached to the stud wall using the aluminum 
extrusions on the panels and aluminum clip extrusions.  The bottom edge of the 
bottom panels were interlocked with ALTP-1 clip extrusions, measuring 4" long 
(Reference Drawing #4, Detail 1).  The perimeter of the panels were slid into 
ALTP-5 clip extrusions, measuring 4" long at the top, left and right edges of the 
specimen (Reference Drawing #4, Details 4 and 5).  The panel joints utilized  
ALTP-2 clip extrusions, measuring 4" long (Reference Drawing #4, Details 2  
and 3).  All clips were spaced 16" on center and were secured to the stud wall with 
one #12 x 1-1/2" hex head self-tapping screw per clip.  All panel joints were 1/2" 
wide and utilized a single spline, without any caulking in the joints. 

 
6.0 Test Results:  The temperature during testing was 19°C (67°F).  The results are 

tabulated as follows: 
 

Title of Test Results Allowed Note 
Air Leakage, 

per ASTM E 283 
at 75 Pa (1.6 psf) 

0.1 L/s/m2 
(0.01 cfm/ft2) Report Only  

Air Leakage, 
per ASTM E 283 

at 300 Pa (6.2 psf) 
0.2 L/s/m2 

(0.03 cfm/ft2) Report Only  
Water Penetration, 

per ASTM E 331  
at 360 Pa (7.52 psf) Pass No leakage  

Uniform Load Deflection,  
per ASTM E 330 

taken at the horizontal joint 
+2400 Pa (+50.13 psf) 
-2400 Pa (-50.13 psf) 

4.6 mm (0.18") 
8.1 mm (0.12") Report Only 1, 2 

Uniform Load Deflection,  
per ASTM E 330 

taken at the vertical joint 
+2400 Pa (+50.13 psf) 
-2400 Pa (-50.13 psf) 

3.0 mm (0.12") 
3.8 mm (0.15") Report Only 1, 2 
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6.0 Test Results:  (Continued) 
 

Title of Test Results Allowed Note 
Uniform Load Structural, 

per ASTM E 330 
taken at the horizontal joint 

+3600 Pa (+75.19 psf) 
-3600 Pa (-75.19 psf) 

1.5 mm (0.06") 
1.8 mm (0.07") Report Only 1, 2 

Uniform Load Structural, 
per ASTM E 330 

taken at the vertical joint 
+3600 Pa (+75.19 psf) 
-3600 Pa (-75.19 psf) 

0.3 mm (0.01") 
0.5 mm (0.02") Report Only 1, 2 

 
General Note:  All testing was performed in accordance with the referenced standard(s). 
 
Note 1:  Loads were held for 30 seconds. 
 
Note 2:  Tape and film were not used to seal against air leakage during structural testing. 

     
                                                                     

 

 

              

 

  
 

www.archtest.com 

 



Test Report No.:  B4876.03-109-44 
Report Date:  03/06/12 

Page 5 of 5 

Architectural Testing will service this report for the entire test record retention period. 
Test records that are retained such as detailed drawings, datasheets, representative 
samples of test specimens, or other pertinent project documentation will be retained by 
Architectural Testing, Inc. for the entire test record retention period. 
 
This report does not constitute certification of this product nor an opinion or endorsement 
by this laboratory.  It is the exclusive property of the client so named herein and relates 
only to the specimen(s) tested.  This report may not be reproduced, except in full, without 
the written approval of Architectural Testing, Inc. 
 
For ARCHITECTURAL TESTING, Inc. 
 
 
 
 
___________________________________________ ________________________________________________ 
Aaron M. Shultz Michael D. Stremmel, P.E. 
Technician Senior Project Engineer 
 
AMS:dem 
 
Attachments (pages):  This report is complete only when all attachments listed are included. 
 Appendix-A:  Drawings (6) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
This report produced from controlled document template ATI 00479, issued 01/27/12. 
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